

PAINTCOR

SUPREME QUALITY *From 2086*

RIPPLETEX

SABS SABS Test Report ISO 9001

All Information on this page was copied from SABS Test Report Number: 7226/1964805/U193B Dated: 02-07-2002. This report relates only to the specific sample(s) tested as identified herein. It does not imply SABS approval of the quality and / or performance of the item(s) in question and the test results do not apply to any similar item that has not been tested. (Refer also to the complete conditions printed on the back of the official test reports.)

Testing of one Textured Wall Coating - Final Report

1. Description of Sample:

The following sample was submitted by Mr G. Williams of Paintcor CC on 11 June 2001 and received in good order and suitable for testing.

SABS Code	Quantity	Sample Description
U193B	3 x 1L	Sahara textured coating marked: Ripple coating for interiors and exteriors, RippleTex & acrylic emulsion textured wall paint, batch 400".

2. Test Requested

Test one sample of emulsion paint against the requirements of SABS 1586:1995, grade 1.

3. Test Methods

The sample was tested in accordance with the requirements of SABS 1227:1986 .

4. Test Duration

Testing commenced on 21 July 2001 and completed on 11 June 2002.

5. Results (Note: C = complies)

Property	Evaluation	Requirements of SABS 1586:1995
Condition in container	C	Subclause 3.2
Storage stability	C	Subclause 3.4
Freeze-thaw stability	C	Subclause 3.6
Heat stability	C	Subclause 3.7
Brush application	C	Subclause 3.8.1



PAINTCOR

MANUFACTURERS

Roller application	C	Subclause 3.8.2
Appearance and uniformity of colour and texture	C	Subclause 3.9
Drying time and recoating properties	C	Subclause 3.10
Low temperature film-formation ability	C	Subclause 3.11
Ability to obliterate hair-crazing, mm	0,3	>0,3
Contrast ratio	0,9931	0,98 minimum
Adhesion, type 2 & 3	1.50	Subclause 3.16
Resistance to wet abrasion	C	Subclause 3.18
Flexibility (mm mandrel)	C	5.
Resistance to artificial weathering	C	Subclause 3.19
Resistance to exterior exposure	C	Subclause 3.21

6. Conclusion

U193B - The sample complied with the requirements of SABS 1227:1986 tested.

A Molekoa
TEST OFFICER: PAINTS & SEALANTS
J Massa
TEAM LEADER: PAINTS & SEALANTS